AMERICAN

The Annamox Process Application at DC Water CADEMY

OF ENVIRONMENTAL ENGINEERS & SCIENTISTS®

E BLACK&VEATCH

Thank you to our valued patron, Black & Veatch, for sponsoring this
webinar and for their continued support of the Academy.

Black & Veatch is an employee-owned global engineering, procurement,
consulting and construction company with a more than 100-year track record of
innovation in sustainable infrastructure. Since 1915, we have helped our clients

improve the lives of people around the world by addressing the resilience and
reliability of our most important infrastructure assets.




dC ‘ pmceyy

W\~
ENGINEERING

Filtrate Treatment Facility Startup

Presented by Mlguel E Miranda anc

Martinelli Gill



dd?s Qbjective and Schedule

ENGINEERING

v

Who is DC Water and why Annamox?
» Project timeline

» Contract Structure

» Equipment overview

» Control strategy development

» Ramp up performance

> Pros and cons of our unique methods

» Operational Demonstration (OD) 1
and OD 2

» Lessons Learned




ded?v Flow and Service Overview

E \’(,l\*l l Rl\*(;

» Treats wastewater
for a population of
2.1 million over a
725 mi? service
area

é » 384 MGD design

. /' PRINCE

’ . .
’
l' N 'l
: RNt el A g average ﬂO
LOUDOUN i N\ *.. COUNTY \/ "\
’ \‘~
. 4

FARFAX
COUNTY COUNTY

Anacostia

o » 555 MGD complete

Blue Plains

e treatment during
wet weather

Potomac
River

FACILITIES MANAGED BY
AND SERVICE AREAS SERVED
BY DC WATER

. Blue Plains Service Area

’ Jurisdictional Boundaries

e et » Produces Class A
% Potomac Interceptof . )
'—!i,l' Blue Plains Advanced Wastewater Treatment Plant b I O S OI |d S

&



dcd Toces Plant Flow Diagram

ENGINEERING

L Secondary

<4 reactors
) i — Secondary
Primary sZey eae- sedimentation Air
sedimentation < tanks J Nitrification/denitrification
tanks " reactors
ass 1t | Nitrification/denitrification
»sedimentation tanks
e Filter influent pumps
) — —

Sodium Hypochlorite -
_ ==
Multimedia q
T eSS, Dissolved air filters
o e flotation
. 5 TP thickecing Contact tanks

Sodium Bisulfite —™>

Anaerobic
digestion

Gravity sludge
thickening

Blend tanks

t—rm

Sludge Centrifuge

7 S CAMBI
Screens Pre-dewatering Pre-treatment —
4
Belt Filter
' Press post-
dewatering

Heat recovery
steam generation

A
Electricitye N ———

(G A I S IR I I 3

. =

-

Co-Generation Land application or
other beneficial use

Filtrate

Head of the plant

Filtrate Treatment Facility




deen What is Anammox and the Demon®
ENGIN]ZIA/E[RING SySte m?

» Anammox are a group of anaerobic ammonium oxidizing
bacteria that do not require oxygen or methanol to
transform NO, to Nitrogen gas

» The Demon® System is a process that uses ammonia

oxidizing bacteria (AOB) and Anammox to efficiently remove
Ammonia (NH;/ NH,™)

Denitrification

» Reduces operational
cost of high aeration of
oxygen (blowers cost)
and methanol demand




dcéZ+Why use Annamox and DEMON®?

ENGINEERING

» Due to Anaerobic Digestion we
have an additional 30%-40%

Ammonia load
» During Dewatering at the Belt
Filter Presses we generate a

concentrated filtrate side stream
(~1,600 mg/L of Ammonia)

» Demon can treat Ammonia
concentrations of approx.
2,000mg/L, unlike mainstream
biology which treats
concentration of about 100
mg/L or less




dcéProces Project Timeline

ENGINEERING

MCC room

- 2o LAt 2 . T —d
: - . pLE SRS P W pgma Reactors 1,
2I00E] - Preplanning occurred concurrently with THP e 2 274 and 6§

and Anaerobic Digestion in 2009-2012
- Detail design with B&V was 2012-2013

013
- Bidding Process — !
. Control strategy developed . e : : . Blower Building (top Floor)
4 LI AR Pipe Gallery (bottom floor)
Emerson/WWW/DCW - .

- Construction and Control Strategy FAT

. () . PhOS_Dh_Ol'us
s‘j\‘jgj‘)\,\ ‘A‘}@‘Jg building

~

- Final Loop testing
-Clean Water Testing for oxygen transfer efficiency
- Mech. Wet Testing with PC Construction

- Initial Reactor 5 seeding and ramp up
- Seeding reactors 1-4

- Operational Demonstration 1
- Reactor 2 and 5 ramp up
- Operational Demonstration 2 )

-Operational optimization
-Process Transfer to Operations




dedTo | Jnique Contract Structure
» “Design-Bid-Build”
- Commissioning team involved in

the development of the control
strategy and contract structure

» Focused on integrating the
system controls with our

existing system instead o
PHASE MWD FILL 6.0 hao.of  FILL 2.0 2.0
- PHASE X AND FILL 6.0 ac.0 FIOLAM® 4l 5.0 00:
purc aSIng a Ven Or con ro meee e | emven e wmama 1Q|MJ|M
SETTLING 000:00: 00 | M|l 000 02 00 ‘ 000: 00: 00
ac k aqge pEcANT T - AR = Sl | 000 : O-: oo Jl[ooo: oo: o0 ]
anmenr wise vor
ATERRE BLOWER SPEED GTAL MODE 28.87 ps1 SYCLONE VLV:  AUTO 0.0

- We were able to tailor the
system to what we wanted




£h0 Feed Tanks and Feed System

@, Filtrate is pumped
il from the Belt filter
presses to FTF

> Dilution water is
added along the way

777 » Feed pumps that
/ maintain pressure in
feed loop

» Actuated valves
draw from loop to
feed reactors




dedZws R@ACtOrs

ENGINEERING

» Six Basins
> Volume = ~TMG
- 30ft deep

- Hi operational level - 27 ft
- Low operational level - 22.5 ft

» Two blowers per basin
(Lead/Lag)

» Four mixers per basin

» One Hydrocyclone per basin




ded?» Neuros Blowers

ENGINEERING

» Has internal Pl Controller
but is operated via PCS

» Variable Speed blower

- To achieve lower airflows a
blow off valve is used

» Three operating mode
- DO, Airflow, Constant speed

*Note that

these » Operates by trying to match
blowers are operator input DO or Air
designed to flow values
Start/Stop
frequently




dee?os |NVENt Mixers/Aerators

E \(;IVI I Rl\‘(;

» Used in tandem with

Neuros blowers to create
fine bubbles

» Variable speed motors to
be able to adjust speed

> Initially we were varying our
mixer speeds during aerating
vs mixing (operator input)

» High level protection at
271t

» Low level protection at 5ft

&




dee? Decanter SDK 450

ENGINEERING

» No in tank mechanical
parts

» Pneumatic Air Cabinet
provides protection
from loss of MLSS

» Decant Effluent goes
olenoic to Raw Waste Water
Valve Pumping Station #1

- Flow Meter

Air Pump



des?-» Hydrocyclone System

ENGINEERING
Overflow: AOB/NOB/OHO(Ordinary

Waste Valve

Pre-Screen

Recycle Valve

Cyclone

Underflow: Anammox returned to Process




ded?ves Instrumentation

ENGINE l l{l\(

» SC1000 meter

« HACH pH/Temperature probe
 pH range: 6.6-6.8

« HACH Dissolved Oxygen
Probe
DO range: O-1 mg/L

» Sc200 meter

- HACH Conductivity Sensor
- Range: 2,000-6,000 uS




dce?2: DEMON® Process Flowchart

V(;IVI I Rl\‘(;

Dilution Phosphoric
Water System Acid

@ Belt
Filter
Press @

Dewatering Cyclone

Feed Loop
Pumps

Feed Valve

Blowers

Decantor

Valve Decant Line

To RWWPS1

Cyclone

Mixers
s pump



des?o Control Strategy

ENGINE l Rl\(

i reaction cycle 1
7 )
< 3
—
-
b

1 pH-band" " (NS S e
water level
>

vmvm time



dC ‘ pmceyy
A\

ENGINEERING
DEMON

Control Modes

Intermittent
Feed Mode

Timed Mode

pH Control
Mode

-Feeding and Aerating
occurs separately
—-Aeration time is
predetermined
—Maximize denitrification
by using high COD
—-Used during start-up

-Feeding and Aerating
occur at the same time
—-Aeration time is
predetermined

—-Used during ramp up
-Very hands-on (sampling)

-pH and DO probes to control
Feeding and Aerating

-Blower starts when pH reaches
upper setpoint and stops when
pH drops to the lower setpoint
-Feed occurs when above the
lower pH setpoint and stops
when upper setpoint is reached

Control Strategy
consiasss | Description | Tabular Representation _

REACTOR PROCESS
SEQUENCE STATUS

[ Wi owne |

AERATION MIX AND
PHASE A AND FILL 0.9 | PEPATIOR .o ol FILL , o MIXWG
AERATION MIX AND
PHASE X AND FILL AERATION _ ¢1)) 5o NMTXIG
PHASE E AERATION umxame
REACTOR PROCESS
SEQUENCE STATUS - RUNNING
AERATION MIX AND
PHASE A AND FILL 15.o| AERATION o o FILL s e
AERATION MIX AND
PHASE X AND FILL 15 AERATION = o s MIXING
PHASE E AERATION NDXING

REACTOR PROCESS
SEQUENCE STATUS

AERATION AERA MIX AND
PHASE A AND FILL 13.0 KA 0.0 FILL 8.0 NG 0.0